



Product Service

CERTIFICATE

No. Z2 010256 0331 Rev. 00

Holder of Certificate: **Berliner Seilfabrik GmbH & Co.**

Lengeder Straße 4
13407 Berlin
GERMANY

Certification Mark:



Product: **Swings**

The product was tested on a voluntary basis and complies with the essential requirements. The certification mark shown above can be affixed on the product. It is not permitted to alter the certification mark in any way. In addition, the certification holder must not transfer the certificate to third parties. This certificate is valid until the listed date, unless it is cancelled earlier. All applicable requirements of the Testing, Certification, Validation and Verification Regulations of TÜV SÜD Group have to be complied. For details see: www.tuvsud.com/ps-cert

Test report no.: 713319027-06

Valid until: 2029-07-01

Date, 2024-07-03

(Jens Biesenack)

CERTIFICATE

No. Z2 010256 0331 Rev. 00

Model(s): 90.340.071 Palmetto Basket

Kenndaten:

Posts:

Steel post Ø 101.6 mm, wall thickness 6.3 mm, with rounded aluminium cap.
Sandblasted and colour powder-coated in a solvent-free epoxy-polyester
stoving process to protect against corrosion.
colour powder-coated using a stoving process.

Swing seat:

The black rubber safety swing seat is connected to the uprights by stainless steel chains
to the uprights in maintenance-free polyamide bushes.

90.340.071 Palmetto Basket

Dimensions (L x W x H): 1.90 x 0.30 x 2.20 m

Tested according to: DIN EN 1176-1:2017
DIN EN 1176-2:2017